-

LS/ AU 3 AECYLINDER HEAD ASSY/CYLINDER ASSEMBLY

FS|Us%iS |4 (PART CODE) th32 &% (CHINESE DESCRIPTION) H374F5( ENGLISH DESCRIPTI 24 g‘# %&KMR
K

1 |P060001 |91201-1006-00000X CB125FRIL Sk i i LR BIMS (22 (1 #%) NUT M8 0,4 4
2 |P060002 |93301-80852018000 CBI125: JLAZ REHI 8. 5 X 2X 18 WASHER 8.5X2X 18 0,52 |4
3 |P060003  |B166740A06003570X GB16674/MEEBREM6 X 35 (2% [14¢) BOLT M6X 35 0,12 |4
4 |P060004 |11230-1006-00000G CBI2BIAIT = i (F14%) COVER, VALVE CHAMBER 2
5 [P060005 [90101-20350000300 CB125" 1] 0 /135 X 3 (G iR) 0-RING 35%3 0,56 |2
6  |PO60006  |81300-1006-0000 CBI25J K TEIEEDAF SPARK PLUG 9,18 |1
7 |P0O60007  |91521-08001400000 TOTERHI8 X 14X6. 3 PIN 8X14X6.3 0,07 |2
8  |P0O60008  |11015-1006-0000 CBI25JAIZ iz ih RUBBER, CASING CAP 0,29 |1
9 [P060009  |1122B-J025-000086 CB150D" L 3k 4 4 (8806) M6/54 CYLINDER HEAD ASSY 129,74 |1
10 [P060010  [90101-20335000300 CBI253H SO 1133, 5 X 3 (REER) 0-RING 33.5X3 1
11 |P060011  [91127-1006-0000 CB125 I3 ki (38 L2 27mm) BOLT 2
12 |P060012 |15800-1006-0018 CBI25HIME G 414 (JQ-18) INLET PIPE 1
13 |P060013  [BO61700006000090X GB6 17082 BEM6 (22 F14E) NUT 6 0,1 2
14 |P060014 |B057830006002070X GB5783MZEMG X 20 (24 1 5F) BOLT M6X 20 0,09 |2
15 |P060015  [BO61700006000090X GB6 17082 BEM6 (22 F1%¥) NUT 6 0,1 2
16 |P060016 |17100-0000-0078 CG150DALM 3 (PZ27 FEHTH) CARBURETOR 1
17 [P060017  [91138-1008-00000X CG125DHL AT AL AZAEM6 X 35 (22 F14¥) BOLT M6X 35 0,21 |2
18 [P060018  |91121-T006-00000X CB125 AL kA PASEHEARAEME X 110 (G2 (1£F) BOLT M6X 110 0,32 |1
19 |P060019  [93301-3062201300B TORL Sk it B PE6. 2X 2X 13 (F1%E) WASHER 6.2X2X13 0,02 |1
20 [P060020  [91521-10002000000 CG125I5E R 8510 X 20 PIN 10X 20 0,1 3
21 |P060021  [90101-20100000160 CBI25HLR“T T FE O 10 X 1. 6 GRLEL ) 0-RING 10X 1.6 0,09 |1
22 |P060022 |90101-20750000265 CB125" TSk 2 i OTE 75 X 2. 65 (JREI) O-RING 75X2. 65 0,97 |1
23 [P060023  [90202-1006-0000 CB125JHIAHT Sk /e o B b 2 GASKET, L, CYLINDER HEAD COVER 0,17 |1
24 |[P060024 |11227-1006-100186 CBI25RMIA (T Sk /2 i (CDI Btk 8806) LEFT COVER, CYLINDER HEAD 12,25 |1
25 [P060025  |B166740A06002070X GB16674/MEEBREEM6 X 20 (2% [74¢) BOLT M6X 20 0,1 2
26 |P060026 |9022B-J025-0000 CBISOD ULk & AL &5 GASKET ASSY, CYLINDER HEAD 2,79 |1
27 |P060027 |1110B-J025-000086 CBI50D LA & 4 (T hR144 8806) CYLINDER ASSEMBLY 15 1
28 [P060028  [90205-J025-0000 CBLSOD T P 2 4 GASKET, CYLINDER BLOCK 0,71 |1
29

30

31

32

33

34

35

36

37

38

39

40

41

42

AL Sk WA/ UL AR R A
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY




44
45
BESHLA VALVE MECHANISM
FFE|UBgFS |4 (PART CODE) 13X &% (CHINESE DESCRIPTION) X4 ( ENGLISH DESCRIPTI] # 4/ g‘% §§AAR
K
1 [P060029  |15403-1006-0000 CBI2B 11 IR] B2 8 5 5 1) NUT, VALVE CLEARANCE 2
2 |P060030  |15404-1006-0000 CBL25HA TR Bt i 15 84T SCREW, VALVE CLEARANCE 2
3 [P060031  |1540A-1006-0000 CBIZBRH (I 1R 4L A ROCKER ARM ASSEMBLY, VALVE 6,4 2
4 |P060032  |15707-1008-0000 CG125D“ T 14 % VALVE COTTER 0,27 |4
5 [P060033  |15705-1006-0000 CB125H145 1 1B RE (1) SPRING SEAT 0,62 |2
6  |P060034  |15710-1006-0000 CBI2BIAA TSl 5 INNER SPRING, ASSY 2,09 |2
7 |P060035  |1572B-1008-0000 CG125D4 i A & SEAL, VALVE STEM 1,0 2
8  |P060036  |15708-1008-0000 CG125D"T 1] P L3 P ] () SPRING SEAT 0,18 |2
9 |P060037  |15706-1008-0000 CG125D" T 1M 3 P () RETAINER, VALVE SPRING 0,18 |2
10 [P060038  |15702-J025-0000 CB150DHEI] EXHAUST VALVE 9,19 |1
11 |P060039 |15701-J025-0000 CB150DHEA ] INLET VALVE 6,12 |1
12 |P060040  |1553A-1006-0000 CBI25fHIGE 2% S ML & GUIDE PLATE  CHAIN 2,79 |1
13 |P060041 |15301-1006-0000 CB125fHIIERT M2 EEE TIMING DRIVEN SPROCKET 2,81 |1
14 [P060042  |BO57830006001070B GB5T83HAHEME X 10 (F14) BOLT M6 X 10 0,09 |2
15 |P060043  |1532B-1049-0000 CBI25DIEMT 46417 (98) SPROKET CHAIN ), 36 |1
16 [P060044  |1552A-1049-0000 CBI25DHE 4 Tk S AL & TENSTON PLATE ASSY 3,86 |1
17 |P060045  [93301-70851514000 703 Il A 8. 5X 1. 5X 14 WASHER 8.5X1.5X 14 0,05 |1
18 |P060046  [91109-1006-00000X CBI2BHITK B 4 s (22 1 8) BOLT 0,42 |1
19 |P060047 |90211-1049-0000 CB125D7K 5 3 & 4 4 GASKET, TENSIONER 0,09 |1
20 |P060048  |1554B-1049-000086 CB125D3K 43414 (8806) #7452 A1 [ LIFTER ASSY 6,23 |1
21 [P060049  [BO00700106001670X GB70. 1EZETME X 16 (2 18 SCREW M6 X 16 0,1 2
STHLE VALVE MECHANISY
22 |P060050  [90101-20090000180 CBI253K S 2F0TEHI9 X 1. 8 GRAERL) O0-RING 9X1.8 1
23 [P060051  |91120-1006-0000 CB125 15K S 172 HEME X 10 BOLT 1
24 |P060052  |15402-1006-0100 CB125H-28" [ 14 fill (PDK % ) ROCKER SHAFT 2,05 |2

25 |P060053

15100-1006-0200

CBIZBHIMN AR ARk CIBRIK)

GAMP SHAFT COMP

26 [P060054

11201-1006-0000

CBL2BRH I8 1 i i AR

POSITION PLATE, ROCKER SHAFT

27 |P060055

B008190106001620B

GB819. THRETM6 X 16 (F14%)

SCREW M6 X 16

28  [P060056

2143B-1049-0000

CBI25DEE KA HRAL &

ASSEMBLY, CHAIN PROTECT PLATE

29 |P060057

B0578300060016708

GB5TS3HAHEM6 X 16 (F14¥F)

BOLT M6X 16




HiAE i CRANKCASE COVER

(US4 |4 (PART CODE) 324 %5 (CHINESE DESCRIPTION) X4 ( ENGLISH DESCRIPTI] Z 4 g‘#{ §§MR
K

1 |P060058  [B166740A06002570X GB16674/NiE R FEM6 X 25 (24 [14%) BOLT M6X25 0,12 |1
2 [P0B0059  |B166740A06003570X GB16674/MEERFEM6 X 35 (22 (1£%) BOLT M6X 35 0,12 |1
3 |P060060  |B166740A06004070X GB16674/NEFIZHEMG X 40 (22 1) BOLT M6 X 40 0,1 9
4 |P060061 |B166740A06005070X GB16674 /M FEM6 X 50 (2 FH#E) BOLT M6 X 50 0,16 |1
5 |P060062  |12426-1008-0000 CG125DHLM ML EE & OIL LELVE SIGHT WINDOW 1
6 |P060063 |90304-1006-0000 CB125 Byt 16 X 28 X 7 (T i) OTL SEAL 16X28X7 0,67 |1
7 |P060064  |2242A-1006-00000X CBL2BHHI B & B3RV AL A (22 1) CONTROLLING ARM ASSEMBLY, CLUT(11,01 |1
8  |P0O60065 |90306-1006-0000 CBIZBHAE & 25 HR AT il 3 12 X 22 X5 OIL SEAL 12X22X5 0, 6 1
9 [P060066 |22427-1006-0000 CB125 I & 2% B #3E CLUTCH CONTROLLING ARM SPRING 0,17 |1
10 |P060067  |B0087901030120000 GB8T9. 14 3X12 PIN 3X12 0,5 1
11 |P060068 |14301-1006-0000 CBIZBRIHLIH AL A (FIB A ) #eihat OIL RULER ASSY 0,75 |1
12 |P060069  [90101-10180000300 CGL25HLih RO 18X 3 (T ) O0-RING 18X3 1
13 [P060070  |12421-1049-100185 CB125D47 i 4 i (ZONGSHEN 53k 8805) Hi/k = COVER COMP. RIGHT CRANKCASE 1
14 |P060071  [91521-08001400000 TOENAI8 X 14X6. 3 PIN 8X14X6.3 0,07 |2
15 [P060072  [90206-T1006-0000 CB125 1A i il 7 2 5 e 24 GASKET, R. CRANKCASE COVER 1
16 |P060073  [B166740A06002570X GB16674/NEERIEM6 X 25 (24 [14%) BOLT M6X25 0,12 |3
17 |P060074  [BO08180006001220X GBSI8HZATMGE X 12 (24 F15¥) SCREW M6 X 12 4
18 |P060075  |B166740A06003570X GB16674/MEEEREEM6 X 35 (24 [14%) BOLT M6X 35 0,12 |1
19 |P060076  [B166740A06002070X GB16674/NAFAZIEM6 X 20 (22 (1) BOLT M6 X 20 0,1 3
20 [P0B0077  |B166740A06002870X GB16674/MEEBRHEM6 X 28 (2% [14¢) BOLT M6X 28 0,12 |2
21 |P060078  |B166740A06005570X GB16674/NiE R H:M6 X 55 (24 [14%) BOLT M6X55 0,16 |2
22 [P0B0079  |B166740A06004570X GB16674/MEERFEM6 X 45 (22 (1£%) BOLT M6X45 0,1 1
23 |P060080  |B166740A06006070X GB16674/NiE AR M6 X 60 (24 F14%) BOLT M6 X 60 0,18 |1
24 |P060081  |92102-1008-0001 CG125D 3 i (BRAE) BEARING 0,48 |1
25 |P060082  |12301-1049-100085 CB125D 7 il A il 5 (FIAR Bk 8805) FRONT PART, L.CRANKCASE COVER (41,09 |1
26 [P060083  [91521-08001400000 TOENTHI8 X 14X 6.3 PIN 8X14X6.3 0,07 |2
27 |P060084  [90204-1049-0000 CB125D /. it 7 iy 3 2 4 GASKET, L. CRANKCASE COVER 0,58 |1
28 [P060085  |12303-G011-000085 C100/MLAL 5 (8805) CAP, SMALL VIEW HOLE 0,85 |1
29 [P0600S6  [90101-10132000265 CL00/MRFL O M 13. 2% 2. 65 (T fiR) 0-RING 13.2X2.65 0,05 |1
30 |P060087 |90101-10274000265 CI00RARSL O 27, 4 X 2. 65 (T L) 0-RING 27.4X2.65 0,09 |1
31 [P0600SS  [12302-1019-070085 CB125D7: i i J 7 (CB125D-JY-21# 8805) BACK PART, L.CRANKCASE COVER |14,11 |1
32 |P060089  |12307-1008-10010G CG125D 72 i i 211 ¥ (ZONGSHEN Sk F145) DECORATE ~ COVER , L. CRANKCASE C 1
33 |[P060090 |90101-10630000265 CBI125DXUIEk 22 0FF /6163 X 2. 65 (T I ) 0-RING 63X 2. 65 0,18 |1
34 [P060091  |12308-1049-100085 CB125DAUEL Hi4¢ i (ELECTRIC STARTER fiffi3k 8805) |COVER , REDUCTION GEAR 3t
36

37

38

39

40




A

# 8K CLUTCH ASSY

P

UBGRES

435 (PART CODE)

324 #5 (CHINESE DESCRIPTION)

X4 ( ENGLISH DESCRIPTI

By

®i
Qty

P060092

22314-1008-0100

CG125D-2# 5 £ 25 T (kL)

ROD, CLUTCH PUSH

P060093

22401-1006-0000

CBI25JHIH & 2% 5y By &

SEPARATING AXLE SLEEVE

P060094

B166740A060022708

GB16674/NEEIZEM6 X 22 (F148F)

BOLT M6X22

P060095

92102-00000016003

7 (16003)

BEARING (16003)

P060096

22121-1006-0100

CBI25JAIE 5 @i i (F4L)

END COVER, CLUTCH

P060097

22142-1006-0000

CB125M1 & 2% .8

SPRING, CLUTCH

P060098

91202-1006-0000

CBI25 I & 25 P M2 £

LOCK NUT, CLUTCH

GRS

P060099

22004-1006-0000

CBI25HIE & SRR 2418 16. 5 X 2X 27

DISH WASHER, CLUTCH

0,13

e

P060100

22105-1008-0100

CG126DE A a0 (Fikk)

CENTER SLEEVE, CLUTCH

P060101

22214-1006-0000

CB25HI &5 2% LD BEE A

DRIVE FRICTION DISK

P060102

22215-1006-0000

CB25HAIH & &% B B4 A

OUTER FRICTTON DISK A

P060103

22122-1008-0200

CG125DE & &% Ik (FLkE)

PRESSURE PLATE, CLUTCH

P060104

22002-1006-0000

CBI2BIA & B et 4

WASHER

P060105

22150-1006-0000

CBI2BIAB & #soh B4l

OUT CASE ASSEMBLY, CLUTCH

P060106

22000-1006-0702

CBI25HIE 45 2% B (FikE ASidzg)

CLUTCH  ASSY

17,0




DLHZ /DL OIL PUMP/OIL FILTER

FFS|Usfi% |43 (PART CODE) 3 & ¥ (CHINESE DESCRIPTION) X4 ( ENGLISH DESCRIPTI{ %4/ g‘# §§MAR
K
1 |P060107 |14200-1006-0000 CB125 LIt I 7 48 s OIL FILTER, COMP 6,33 |1
2 |P060108  |14201-1006-0000 CBI125 AL UE 2%t i i OIL PIPE 1
3 [P060109  |[BO08190105001220B GB819. 1HR4TM5 X 12 (F1%%) SCREW M5 12 3
4 |P060110  |14202-1006-0000 CBL25 ALt 7 25 H i 7 3 % SPRING, OIL PIPE 1
5 |PO6OLIL  |14207-T006-0000 CBI2BBAIALIH e 25 OTL FILTER COVER 1
6 [P060112  |14208-1006-0000 CBL2BBILIHI I 25 HF 1 OPEN PIN 1
7 |P060113  |90209-1006-0000 CBI125 BT 7 25 3 i o 44 GASKET, OIL FILTER 0,06 |1
8 [P060114  [91203-1008-0000 CGL25DH itk I 25 a1 NUT 1
9 |PO60LL5  |22004-1006-0000 CBI2BIHIE & 25 T4 16. 5 X 2 X 27 DISH WASHER, CLUTCH 0,13 |1
10 [P060116  |14205-1006-0000 CBI25 AR e 25 1A OIL FILTER BODY 1
11 |P060117 |23101-1006-0000 CB125fH1E 5 i PRIMARY DRIVE GEAR 1
12 |P060118  90101-10094000240 CG125HLIM RO M9, 4 2. 4 (T i) 0-RING 9.4X2.4 0,05 |2
13 |P060119  |BO0S180004001020B GBSISHEATMAX 10 (74%) SCREW M4 X 10 2
14 |P060120  |14108-1008-0000 CG125DHLi 2 7 4 OTL PUMP COVER 1
15 [P060121  [14111-1008-0000 CG125DHLIEE Pyt INNER ROTOR, OIL PUMP 1
16 |P060122  [14112-1008-0000 CGI25DHLIM A AMEE OUTER ROTOR, OIL PUMP 1
17 |P060123  |14110-1008-0000 CG125DHLi B () OIL PUMP BODY 1
18 |P060124 |B0011902025100000 GB119. 2452. 5X 10 PIN 2.5%X10 1
19 |P060125 |14107-1008-0000 CG125DHLih A I dh (/&) SHAFT, OIL PUMP 1
20 |P0O60126  |1410B-1006-0000 CBIZBIAHLI A A 4l & OIL PUMP GEAR ASS. 1
21 [P060127  [BO089600060000000 GB8964E6 CIRCLIP 6 1
22 [P060128  |[BO081901060030208 GBS19. 1H24TM6 X 30 (F44%) SCREW M6 % 30 0,13 |2

23 |P060129

14100-1006-0000

CBI25 LI A (HL L)

OIL PUMP ASSY

5B/ UL ) 28 81
b A




4448 CRANKCASE

PR |UsgifS |43 (PART CODE) 13X 4% # (CHINESE DESCRIPTION) XA ( ENGLISH DESCRIPTI] 24/ Q*‘.g §§AAR
K
1 |P060130 [B166740A06006070X GB16674/NAEIZIEM6 X 60 (22 F14F) BOLT M6 X 60 0,18 |1
2 |P060131 |22422-1006-00010X CBI2BAI-28 1 & #4004 (L 1) HOLDER, CLIUTCH CABLE 0,77 |1
3 |P060132 |91101-1006-0000 CB125[{I S AL SkER#2 A(214mm) CYLINDER STUD BOLT A 1,5 1
4 |P060133 |91101-1006-0100 CB125[-2# S FL W k4R A(215mm PDKE M) CYLINDER STUD BOLT A 1
5 |P060134  |18097-1008-0000 CGI26DPEHEHAE 1 R4 CLAMP 1
6 |P060135  |12105-1008-0001 CG125D- 138 (&2 kD BREATHER PIPE 1
7 |P060136  [12130-1008-0001 CG125D- 145 VE A (HE MR RIS PIPE ASSY , 7 1
8  [P060137  |1222B-1049-000085 CB125DA7 ik 41 £ (8805) RIGHT CRANKCASE BLOCK 1
9 [P060138  [91521-10001400000 CG125RH5E RTRY10X 14 PIN 10X 14 0,09 |4
10 |P060139  |91102-1006-0100 CB1250-2#SUEL W k1% 42 B(228mm PDK% F) CYLINDER STUD BOLT B 1, 2
11 [P060140  [90208-1049-0000 CB125D i i 7 7 s 4 GASKET, CRANKCASE 2,89 |1
12 |P060141  [1212B-1049-000085 CB125D 7 i 414 (8805) LEFT CRANKCASE BLOCK 1
13 [P060142  [1431B-1006-0000 CB125 LI i 24 STRATNER, OTL FILTER 0,6 2
14 |P060143  |14221-1006-0000 CBI25JAAL i 8 Y 38 SPRING, OIL FILTER STRAINER 0,12 |1
15 |P060144  [90101-20350000300 CB125" 1] 07 135 X 3 (G ) O-RING 35X3 0,56 |1
16 [P060145  |11230-1006-00000W CBL25JA I = 55 (M ALsfk) COVER, VALVE CHAMBER 142 |1
17 |P060146  [90301-1006-0000 CB125 IS B it 14 X 28 X 7 (T His ) OIL-SEAL 14X 28X 7 0,67 |1
18 [P060147  [88001-1049-0600 CB125DAY B (FLRSAFREY) GEARSHIFT SWITCH PLATE 1
19 |P060148  [91204-1049-0000 CBI25DAY AR BEM10 NUT 1
20 [P060149  |8803B-1049-060045 CB125DAY 2 4L & (FLRYHEHR L:450) 2 11D03 GEARSHIFT SWITCH LAMP 6,07 |1
21 [P060150  |12103-1008-0000 CG125DF%Lk POSITION PLATE 0,48 |1
22 |P060151  |B166740A06001270B GBI16674/NAEAZFEM6 X 12 (F18) BOLT M6X 12 0,07 |1
23 |P060152 |B166740A06005070X GB16674/NEARFEME X 50 (24 1) BOLT M6 X 50 0,16 |10
24 [P060153  |B166740A06003270X GB16674/MEERFRMG X 32 (2% (1 £F) BOLT M6X 32 0,12 |2
25 |P060154 |92102-1008-0001 CG125D 7 ik (BkAE) BEARING 0,48 |1
26 [P060155 [92102-00000006204 7% (6204) BEARING (6204) 3,6 1
27 [P060156  [90303-1006-0000 CBI25RHR i 320 X 34 X 7 (T AR) OIL SEAL 20X34X7 0,72 |1
28 [P060157 [92102-000NK152312 AR (VK152312) BEARING (NK152312) 1,66 |1
29 [P060158  [92102-0000006202Z K (62027) BEARING (62027) 2,61 |1
30 [P060159  [92102-00000006006 i (6006) BEARING (6006) 1,6 1
31
32
33
34
35
36
37

A




42

43

44

45

R TP /W5 38 CRANKSHAFT CONNECTING-ROD ASSY/PISTON

£
PFE|UB%E |4 (PART CODE) sh3x 4 #i (CHINESE DESCRIPTION) %304 ( ENGLISH DESCRIPTI( 514y g‘.ls REMAR
K

1 P060160  |13103-J025-0000 CB150Di ZE PISTON RING 1 1

2 P060161  |13104-]025-0000 CB150D3% #E 3 — PISTON RING 2 1

3 P060162  |13120-J025-0000 CB150Dih 2 & OIL RING ASSY 1

4 P060163  |1310A-]025-0000 CB150D# ZE 4 il PISTON RING COMP 9,01 1

5 |P060164 [91401-1006-0000 CBI25 G ZE4 14 CLIP, PISTON PIN 0,05 |2

6 P060165  |13102-]025-0000 CB150D ZE 4 PIN PISTON 1,67 1

7 P060166  |13101-]J025-0200 CB150D-2#7% %% (PDK % Fif) PISTON 9,35 1

8 P060167  92102-00063-28-P5 #i7K (63/28/P5) BEARING (63/28/P5) 2

;

9 |P060168  |13220-1049-2002 CB126D-5# M AEAT 4L & k. RIEE. E3NIA) 374 CONNECTING ROD COMP 3 1

10 |P060169  [91601-1008-0000 CG125Df: 5| 25 X 14 X 4 SEMICIRCULAR KEY 1

11 [P060170  |13222-1049-0000 CBI25DIEMT 3 4 ( ) HUB DUMP CHAIN SPROCKET 1

12 [P060171  |1320B-1049-2320 CB125D-5% il HlEAF i 1 (3L 2 43KT) 22 i Wi 115 CG CRANKSHAFT CONNECTING-ROD ASSY |95,

AT A/ 37

3
CRANKSHAFT CONNECTING-ROD ASSY/PISTON




38

39

40

41

42

43

44

45

FBI441A TRANSMISSION MAIN, COUNTER SHAFT

F&|vs@mis |48 (PART CODE) 13X & # (CHINESE DESCRIPTION) FX A5 ( ENGLISH DESCRIPTI{ 24 g‘# §§AAR
K

1 |P060172  [23220-1006-0000 CB125[ L b4l & MAIN SHAFT, TRANSMISSION 1
2 [P060173  |23240-1006-0000 CBI25 RN Ah4H & COUTERSHAFT TRANSMISSION 1
3 |P060174  |93301-61521025000 CB125 14 ik HER M 152X 1X25 WASHER 15.2X1X 25 0,06 |1
4 |P060175  |23222-1008-0002 CGI25DTLAY FHh2ky % GEAR M-2 1
5 [P060176  |23222-1008-0005 CG125D 144 LH5R ke GEAR M-5 1
6  [P060177 |23223-1006-0000 CBI25RHI e AR 17. 3 (20) X 1. 6 X 26 WASHER 0,07 |3
7 |P060178 |B0089401200000000 GB8YA. 14420 CIRCLIP 20 3
8 |P060179  |23222-1008-0004 CGI26DTLAY FEHhaky %e GEAR M-4 1
9 |P060180 |23222-1008-0003 CG125DFLRY L A3 R4 ke GEAR M-3 1
10 |P060181  |23221-1006-0000 CBL25HH = 4l tt TRANSMISSION MAIN SHAFT 1
11 |P060182  |93301-62020527000 CB125 3 HlEAEHIE 20.2X0.5X27 WASHER 20.2X0. 5X27 0,05 |1
12 [P060183  [23231-1008-0000 CG125DE s th5E 4 & FINAL SHAFT 559 |1
13 |P060184 |B057830006001070B GB5T83MHHEME X 10 (44E) BOLT M6X 10 0,09 |2
14 [P060185  |23402-1006-0000 CBI125A1 3 Al 4 4] 5 A FIXING PLATE, DRIVE SPROCKET ~ [0,23 |1
15 |P060186 |23401-1008-0008 CG125DF: B 5E4E (428. 15) DRIVE SPROCKET 6,62 |1
16 |P060187  [93301-62021027000 T0/8 Bl 3 20. 2 1. 0X 27 WASHER 20.2X1.0X27 2
17 |P060188  |23242-1006-0002 CBI25 AR 2 % GEAR C-2 1
18 [P060189  [23203-1006-0002 CBI25JAIRIh2RY e+ 5 GEAR BUSH 1
19 [P060190  [23242-1008-0005 CG125D LAY R AR, 4i%E GEAR C-5 1
20 |PO60191  |23241-1006-0000 CB1 251~ T b TRANSMISSTON COUNTER SHAFT 1
21 |P060192  |23242-1008-0004 CG125D IR | Fhaks v e GEAR C-4 1
22 [P060193  |23242-1008-0003 CG125D T RS Fl 3RSt GEAR C-3 1
23 |P060194  |93301-61670524000 CBI25I kA4 16.7X0.5X24 WASHER 16.7X0.5X24 2
24 |P060195  |23203-1008-0001 CG12BDREN 4 LAY A6 4 25 GEAR BUSH 1
25 |P060196  [23242-1008-0001 CG125D IR il LR 5 GEAR C-1 1
26 |P060197 |23203-1008-0003 CG125Dgi R 2 thi e df £ GEAR BUSH 0,43 1
27 |P060198  |23248-1008-0000 CG 125D il 5 Bhid it GEAR 3,06 1
28 [P060199  [93301-61521030000 CB125 il 11 4E 48] 15.2x1x30 WASHER 15.2x1x30 007 |1
29 |P060200  |23200-1006-0000 CB125fA- 18 AL & (R4il147) TRANSMISSTON MATN, COUNTER SHAF|73,91 |1
30

31

32

33

34

35




JEBhBiE R KICK STARTING SHAFT ASSEMBLY

X
FF%|Us%ifS |49 (PART CODE) s34 i (CHINESE DESCRIPTION) X4 ¥ ( ENGLISH DESCRIPTI g‘% REMAR
K
1 |P060201 |21100-1006-0000 CBI25) 3 Byl i (3 1 Z=29) KICK STARTING SHAFT ASSEMBLY |22, 1
2 |P060202  [90101-10118000265 CB125/8 3%l AR08 1 1. 8 X 2. 65 (T /i) 0-RING 11.8X2.65 1 FHF
3 |P060203  |91108-1006-00000X CBI25H 5 Bl i a8 HM12 X 25 (22 (A 5%) BOLT M12X 25 1 i
4 |P060204 |93301-51211018000 CG125DJ5 A 12. 1X1X18 WASHER 12.1X1X18 1 FHE

5 P060205  [B0089401160000000

GB894. 14%[E 16

CIRCLIP 16

6 P060206  |21123-1006-0000

CB125AIRAE T4

GUIDE PLATE

7 P060207  |21119-1006-0000

CBI2541 i B it 3 3

SPRING, KICK STARTING RATCHET

8 P060208  |21118-1006-0000

CBI1251 3 Zi4e

STARTING RATCHET

9 P060209  [91402-1008-0000

CG125D )3 AN s ERS M & 18.5X 1. 2X ¢ 22. 4

CIRCLI $18.5X1.2X $22.4

10 |P060210  [93301-62000527000

CG125J B3 20 X 0. 5 X 27

WASHER 20X 0.5X27

11 |P060211  [21117-1008-0000 CG125DJ5 B k% GEAR, KICK STARTER 1
12 |P060212  |21107-1006-0000 CB125f1f5 B th 4 PIVOT, KICK STARTING SHAFT 1

13 |P060213  [21104-1006-0000

CBI125A1 ) A3 3

SEAT, SPRING, KICK STARTING SHj

14 [P060214 |21106-1008-0000

CG125DJ B 52 1 1 3%

RETURN SPRING, KICK STARTING Si

15 |P060215  [21102-1006-0000

CB1251e il 25

SLEEVE

16 [P060216  |21200-1008-0009

CG125D /5 BT 1F (QD-9)

START-UP BAR COMP

27

28

29

&

$600 ) omr=060 &

FUAMER KICK STARTING SHAFT ASSEMALY




39

40

41

42

LA GEARSHIFT MECHANISM

FS|Us%S |4 (PART CODE) th32 &% (CHINESE DESCRIPTION) 324§ ( ENGLISH DESCRIPTI 24 g‘% §§AAR
K
1 |P060217 |B0089401120000000 GB894. 1441412 CIRCLIP 12 1
2 |P060218  |24303-1008-0000 CG 125D 4 SPRING, GEARSHIFT PLATE 1
3 [P060219  |24319-1008-0000 CG125DHR R (RS EFRRY) GEARSHIFT PLATE 1
4 |P060220  |24301-1008-00000C CGI26DHAY AL & (TR RS o) GEARSHIFT SHAFT COMP 1
5 [P060221  |24302-1008-0000 CG125DHRS [a {7 $43 RETURN SPRING 1
6  |P060222 |93301-51400520000 CBI25 IS 44 [ 14 X 0. 5X 20 WASHER 14X 0.5X 20 2
7 |P060223 |B0089401140000000 GB894. 19%RE 14 CIRCLIP 14 1
8 |P060224  |24300-1008-00010C CGI25DAY B Fp 1 (RSB RY R) GEARSHIFT LEVER COMP 6,67 |1
9 |P060225 |B057830006002070G GB5783HHM6 X 20 (1444) BOLT M6X 20 0,09 |1
10 [P060226  |24400-1008-0016 CGL25DAZ B4R 1 (BT-16) GEARSHIFT SHAFT 1
11 |P060227 |24107-1006-0000 CB125I4% X Ak SHAFT , GEARSHIFT FORK 1,87 |1
12 |P060228  |24104-1006-0000 CBI25 R4 X RIGHT FORK, COUNTERSHAFT 45 |1
13 |P060229  |24106-1006-0000 CB1251 E 4% X CENTER FORK, MAINSHAFT 3,45 |1

14 |P060230  [24105-1006-0000

CBI25 IR /5 #k X

LEFT FORK, COUNTERSHAFT

15 [P060231 |91126-1008-00000B

CG125DTL AR 55 e (P 8)

BOLT

16 |P060232  [B0009300060000000

GBI35 6

WASHER &6

17 [P060233  |24202-1008-0600

CG126D TSR (TR FFF )

STOPPING PLATE

18 [P060234  |B0011901040100000

GB119. 1444 X 10

PIN 4X10

19 [P060235 |24213-1006-0600

CBL2BRHIAR & (RS IR A4) A 8

GEARSHIFT DRUM

20 |P060236  [24304-1006-0100

CBI25H1-24 5 fir L 3%

SPRING , LOCATING PLATE

21 [P060237  |2434A-1008-0400

CG125D-2458 AR & (FURSAE IR S oA I A R

LOCATING PLATE ASSY

22 |P060238  [91115-1008-00000B

CG125DRY{LE AR (RS IRFRRY (148)

BOLT FIXING PLATE

26

27

28

29

SR GEARSHIFT MCHINISN

10



BEERPLE R MAGNETO COMP

FFE(UB%TS |45 (PART CODE)

X &% (CHINESE DESCRIPTION)

A ( ENGLISH DESCRIPTI

By

8
QTy

#E
REMAR
K

1 P060239  [B166740A06002870B

GB16674/NEEAZHEM6 X 28 (F14)

BOLT M6X 28

0,12

2 P060240  |82120-1049-010043

CB125DREHLHLIE T4 A (12V8 M A3 A £ L1:430) 4

STATOR ASSY, MAGNETO

3 P060241  [91106-1008-0000

CG125DR LML 22 R B FEM10 X 36

BOLT M10X36

4 P060242  |B0009300040000000

GB935Hi 4

WASHER &4

5 P060243  [B008230004001020B

GBS23¥Z4TMA X 10 (F14F)

SCREW M4 X 10

6 P060244  |82130-1049-0301

CB125D-2:H FUALEE T4LE (12V8H] A HPEARE 5 45)

ROTOR ASSY, MAGNETO

7 P060245  |21309-1049-0000

CB125DJ5 3 4 # A4

ASSEMBLY, SPIDER

8 P060246  |21303-1049-0000

CBI125DJ 2 4 & B kL3 3

SPRING

9 P060247  |21305-1049-0000

CB125D /5 5 25 £ 2530 5 25/ ThL A

CONE BILOCKAGE

10 [P060248  |21304-1049-0000

CBI125DJ 5l 4 & 23R A

CLUTCH ROLLER

11 |P060249  [21300-1049-0000

CBI25DEE B & #5014

ASSEMBLY, OVERRUNNING CL

12 |P060250 91197-1008-00000C

CG1 25Dt 1 i ¢ [ R

M8 X 18

BOLT M8X18

13 |P060251  [82130-1049-0300

CB125D-2# 1 F

A4 (12V81H1)

ROTOR ASSY, MAGNETO




BT ELECTRIC STARTING MECHANISM

3
PFS|Us%S |4 (PART CODE) 13X 4% #i (CHINESE DESCRIPTION) H AT ( ENGLISH DESCRIPTI{ .4/ g‘% §EMAR
K

1 [P060252  [82200-1049-010451 CBI125DJ & L4 (HLAE8805 HL7E8805 o [EHIJE #STARTING MOTOR ASSY 81,97 |1

2 P060253  [93301-51050518000 CG125DRUEL 6 28 8110 5X 0. 5X 18 WASHER 10.5X0.5X18 0,13 4

3 P060254  |21402-1049-0000 CB125D XU thi FE 4l SHAFT, REDUCTTON 1

4 |P060255 |2140A-1049-0000 CB125DRUL e 4l 4 (—) GEAR, REDUCTION, 1 8,09 |1

5 P060256  |21401-1049-0000 CB125DRUB thi () GEAR, REDUCTION, 2 6,8 1

6 |P060257 |82202-1049-0000 CBI25DHIHL %25 P [ 7. 95 WASHER 0,39 |2

7 P060258  |2142A-1049-0100 CB125D-2#/5 B K ik §e 4145 PLATE GEAR ASSY 17,88 |1

8 |P060259  |93301-E2203534000 CBI125D-28 4 J 14 #4622 X 3. 5 X 34 WASHER 22X 3.5X 34 0,99 |1

B
19 ELECTRIC STARTING MECHANISM




B3 ELECTRIC

F5

UBGAS

4%#5 (PART CODE)

X &% (CHINESE DESCRIPTION)

F3 A ( ENGLISH DESCRIPTI

By

®i
Qty

#E
REMAR
K

P060260

81100-1008-000050

3 JEAIMGO3B L:500

IGNITION COIL

P060261

81200-1008-0000

ALK ERMD125-3B

C.D. T

P060262

83100-1008-010020

WL AT 12V8-ZS05B

RECTIFIER

P060263

82290-1049-000016

4k H13EMQJ10-ZS01A

RELAY

)

) 2

=

Y

& # ELECTRIC

13



29
30
31
32
33
34
35
36
37
38
39
40
41
42
13
44
15
BEAUEMRIR RS EXHAUST GAS RECIRCULATION SYSTEM
s sR |&E

US4 |4%G (PART CODE) th34 5 (CHINESE DESCRIPTION) XA ( ENGLISH DESCRIPTI 2447 a7y |REMAR

K

1 P060264  |16156-1008-0100 CG125D IR ZE JE AR IEHEIE 1T (14x9%400) CONNECTING PIPE 1 ‘l" [ y !
2 |P060265 |16157-1008-0000 CG125D IR % i e s ol 14 HOOP 2
3 |P060266 |16160-1008-0000 CG125D %€ ik gk SEC.AIR BOX VALVE 1 -
4 |P060267 |16156-1008-0000 CG125D %8 PERFHERE R 1 (14x9x230(35)) CONNECTING PIPE 1 ! ":'
5 |P060268 |16157-1008-0100 CG125D "R 7% P8 G FE e R 16 15.3 HOOP 1 2
6  |P060269 |18090-1034-0001 CGI50DZZ LA (PR EE) GAS PUMP 1 3 14 7 A
7 |P060270  |1809B-LA66-00000Y CG200-AE TIHH T 4L & (VR AR IRON PIPE 1 i | -
8  |P060271 |B166740A06001670X GB16674/NME IR M6ox16(2% ) BOLT M6x16 0,09 2 5 A
9 |P060272 |90268-DA80-0000 PW70J U 5k i PAPER GASKET 018 |1 §
10 |P060273  |18110-LA66-0000 CG200-AJE Ul FALIEE A% T (300) RUBBER PIPE 1 B IROENT DROHIET MECHANTEN
11 [P060274  |18097-1008-0000 CGI25DE UIEH i 1 i CLAMP 2
12 [P060275  |18092-LA66-0000 CG200-ABE U AR 1 (300) RUBBER PIPE 1
13 [P060276  |18097-1008-0100 CGI125DJE Ui i -+ CLAMP 1
14 |P060277 [18092-1008-0103 CG125DJK “UIE F AR 11 -4#(99% p4x420) RUBBER PIPE 1
15 |P060278  [18110-1008-0103 CG125DIE U AL AL 1T -4#(99%@4x420) RUBBER PIPE 1

14



S/N

20

21

22

23

CYLINDER HEAD/CYLINDER ASSEMBLY TI'OJIOBKA HUJIMHAPA / HUJIUH/P

ENGLISH DESCRIPTION

NUT M8

WASHER 8.5x2x18
BOLT M6x%35

COVER, VALVE CHAMBER
O-RING 35x3

SPARK PLUG

PIN 8x14x6.3

RUBBER, CASING CAP
CYLINDER HEAD ASSY
O-RING 33.5x3

BOLT

INLET PIPE

NUT M6

BOLT M6x20

NUT M8

CARBURETOR

BOLT M8&x36

BOLT M6x125
WASHER 6.2x2x13

PIN 10x20

O-RING 75%2.65

GASKET,L,CYLINDER HEAD CO

LEFT COVER, CYLINDER HEAD

QTY FOR
ONE

ENICGINE

4

4

REMARK

Taiika
ITait6a
Bont
TIpoOka royioBKu
Koubro ymorautensaoe 35*3
CBeua 3a)KUTraHus
Brynka 8x14x6.3
3aruTyIka J1eBOi KPBIIIKH KapTepa
I'onoBka nuiuHIpa B cOope
Kombo yrutorautensHoe 33,5%3
Bont
BryckHoii matpy6ox
Taiika
Bont
Taiixa
Kap6roparop
Bonr
bonr
ITait6a
Brynka 10x20
Koisbro ymmotHutensuoe 75%2,65
IIpoxnaaka neBoil KPBIIIKY TOTOBKH LUINHIpPA

JleBast KpPBIIIKA I'OJIOBKH

AT S A /UL A A
CYLINDER HEAD ASSY/CYLINDER ASSEMBLY



24

25

26

27

S/N

BOLT M6%20
GASKET ASSY,CYLINDER HEAI
CYLINDER BLOCK ASSEMBLY

GASKET,CYLINDER BLOCK

VALVE MECHANISM

ENGLISH DESCRIPTION

NUT,VALVE CLEARANCE
SCREW, VALVE CLEARANCE
ROCKER ARM ASSEMBLY, VAL
VALVE LOCKER

SPRING SEAT

INNER SPRING,ASSY

SEAL, VALVE STEM

SPRING SEAT

OUTER VALVE SPRING RETAIN
EXHAUST VALVE

INTAKE VALVE

GUIDE PLATE CHAIN

TIMING DRIVEN SPROCKET
BOLT M6x12

SPROKET CHAIN

TENSION PLATE ASSY
WASHER 8.5x1.5x14

BOLT

GASKET, TENSIONER

LIFTER ASSY

1

QTY FOR

ONE

ENIGINTRE

2

Bont
IIpokiaaka roJoBKY LUIMHAPA
Humusap 65,5

Ipoxnanxa nunuHIpa

TA30PACIHPEJAEJUTEJBHBIA MEXAHU3M

REMARK

Taiika
Bunt peryaupoBounsii
Poxep
Cyxapb
Tapenka npy>KUHBI BEPXHSIs
IIpyxuna
MacnocbseMHbIi Komadek
OnopHas maiida
Onopnas maiita
Knanan BeimyckHOI
Knanan Brycknoit
VYanokourens nenu I'PM
3Be3nouka pacnpeasaita ['PM
Bounr
Lens 'PM
bammak Hatspxurens nenu ['PM
ITait6a
Bont
IMpoxnaaxa

Harspxurens nenu ['PM

ACASHLK VALVE MECHANISM



21 SCREW M6x16 2 Bunr

22 O-RING 9%1.8 1 Kosbio yrutorHutenpHoe 9*1,8
23  BOLT 1 Bont
24 ROCKER SHAFT 2 Ocb pokepoB
25 GAMP SHAFT COMP 1 PacmpenBan
26 POSITION PLATE,ROCKER SHAI 1 ®dukcarop pacnpeasana
27 SCREW M6x16 1 Bunt
28 ASSEMBLY, CHAIN PROTECT PI 1 Orpanu4uTesb
29 BOLT M6x%16 1 Bont
30
CRANKCASE COVER KPBIIIKN KAPTEPA
QTY FOR
S/N ENGLISH DESCRIPTION ONE REMARK
ENGINE
1 BOLT M6x40 10 Bont
2 BOLT M6x%50 1 Bont
3 OIL LELVE SIGHT WINDOW 1 KonTponbHoe 0KHO ypoBHS Macia
4  OIL SEAL 16x28x7 1 Canpauk 16x28x7
5  CONTROLLING ARM ASSEMBL' 1 IIpuBox cuennenus
6  O-RING 8.7x1.9 2 Konbro ynnoraurensnoe 8.7x1.9
7  CLUTCH CONTROLLING ARM S 1 Ipysxuna
8  PIN3x12 1 Manen
9  OIL RULER ASSY 1 Iyn macisHbIi
10  O-RING 18x3 1 Konbo ymiornurtensHoe 18x3
11  COVER COMP. RIGHT CRANKC: 1 Kpsbimika kapTepa npasas
12 PIN 8x14x6.3 2 Brynka 8x14%6.3
13 GASKET, R.CRANKCASE COVE! 1 [Ipoknaaka mpaBoii KPBIIKK KapTepa

k45 % CRANKCASE COVER

14 BOLT M6x25 3 Bonr



20

21

22

23

24

25

26

27

28

29

30

31

32

S/N

BOLT M6x%35

SCREW M6x12

BOLT M6x%55

BOLT M6x35

BOLT M6x20

BOLT M6x60

BOLT M6x28

GASKET, L.CRANKCASE COVE]
PIN 8x14%6.3

BEARING

FRONT PART, L.CRANKCASE C
O-RING 13.2x2.65

CAP, SMALL VIEW HOLE
O-RING 27.4%2.65

DECORATE COVER ,L.CRANKC
O-RING 63%2.65
COVER,REDUCTION GEAR
BACK PART, L.CRANKCASE CQ

CLUTCH ASSY

QTY FOR
ONE
ENGINE

ENGLISH DESCRIPTION

OUT CASE ASSEMBLY, CLUTCE
WASHER

PRESSURE PLATE, CLUTCH
DRIVE FRICTION DISK

OUTER FRICTION DISK A

CENTER SLEEVE, CLUTCH

1

Boar
Boar
Boar
Boar
Bonr
Bont
Bonr
IMpoxnajxa 1eBoi KpBIIKH KapTepa
Brynka 8x14%6.3
Toammnuuk
Kpsinka kapTepa nepas
KonbLo ynnoraurensHoe
3aruTyIka J1eBOi KPHIIIKH KapTepa
Kombro ynnotautensnoe 27.4x2.65
JlexopaTuBHasi KPBIIIKA JIeBast
Koublio ynioTHUTEIbEHOE
Kpsinika mecrepsu craprepa
Kpsinka nepeaneii 3se31049ku

CUEILNVIEHUE

REMARK

Kopsuna crieruiennst
ITait6a
OnopHas miata
JIuCK cueryieHus: Bely i
IIpomexxyTouHbIil AuCK

Buytpennss miara




SPRING, CLUTCH

END COVER,CLUTCH
BOLT M5x%20

PUSHING ROD, CLUTCH
BEARING (16003)
ELASTIC CHECK RING

CLUTCH ASSY

OIL PUMP/OIL FILTER

ENGLISH DESCRIPTION

OIL FILTER,COMP

OIL PIPE

SCREW M5x12

SPRING, OIL PIPE

OIL FILTER COVER
OPEN PIN

GASKET, OIL FILTER
NUT

DISH WASHER, CLUTCH
ROTOR ASS. OF OIL FILTER
PRIMARY DRIVE GEAR
O-RING 9.4x2.4

SCREW M4x10

OIL PUMP COVER

INNER ROTOR, OIL PUMP

OUTER ROTOR, OIL PUMP

QTY FOR
ONE

ENICGINTRE

1

IIpyxuna
Haxumuast miata
Bonr
TTanery
Tlommmnauk
CronopHoe KOJIbIo

Cuerienue B coope

MACJISTHBII HACOC
REMARK
Henrtpudyra
ITanbyrk MacioNpoBOHbIH
Bunr
IIpyxuna
Kpsiuka neatpudyru
Duxkcarop
TIpoknaaka uenTpudyru
Taifka
CronopHas 1maii6a
Kopmyc nenrpudyru
Benymias mectepus
KoJ1b110 YIIIOTHUTENIBHOE
Bunr
Kpsimika MacisHOro Hacoca
Brytpennuii porop

Hapyxnsrit potop

B

CLUTCH




20

21

22

23

24

25

S/N

OIL PUMP BODY 1
GEAR,OIL PUMP 1
SHAFT,OIL PUMP 1
OIL PUMP GEAR COVER 1
BOLT M5x20 2
SCREW M6x30 2
OIL PUMP ASSY 1
INSULATING GASKET CAF 1
CRANKCASE
QTY FOR
ENGLISH DESCRIPTION ONE
ENICINTE
BOLT M6x55 1
HOLDER,CLIUTCH CABLE 1
CYLINDER STUD BOLT B 1
CYLINDER STUD BOLT B 1
BOLT M6x28 2
BREATH TUBE 1
OIL AIR FILTER 1
CLAMP 3
BREATH TUBE 1
PIN 10x14 4
CYLINDER STUD BOLT A 2
GASKET,CRANKCASE 1
STRAINER,OIL FILTER 1

SPRING,OIL FILTER STRAINER

O-RING 35%3

Kopmyc macinsiHoro Hacoca
[ecTepHst MacsIHOrO Hacoca
Ban macnsiHoro Hacoca
Kpsiika mecTepHn Mac/sIHOro Hacoca
Bont
Bunt
MacnsHblii Hacoc B cOope

ITpoknanka

KAPTEP

REMARK

Bonr
Jleprkareinb TPOCHKA CLETIICHHS
Inunbka DUIMHAPA
Inunbka quIMHAPA
Bont
IInanr
DuneTp
Baxum
IInanr
Brynka
[nuipka nuaMHApa
IIpoxnangka kapTepa
Cerka MacnopuibTpa
IIpyxuna

Konb1o yninotHuTensHOE

Bl 25 50 1/ HLanh 6375 85 3 4
OIL PUMP/OIL

FILTER




20

21

22

23

24

25

26

27

28

29

30

31

32

33

S/N

COVER, VALVE CHAMBER 1
OIL-SEAL 14x28x7 1
GEARSHIFT SWITCH PLATE 1
NUT 1
GEARSHIFT SWITCH LAMP 1
POSITION PLATE 1
BOLT M6x12 1
BOLT M6x50 10
LEFT CRANKCASE BLOCK 1
BEARING 1
BEARING (6204) 1
OIL SEAL 20x34x7 1
BEARING (NK152312) 1
BEARING (TM6202Z) 1
BEARING (6006) 1

BEARING (HK212810) 1

RIGHT CRANKCASE BLOCK 1

CRANKSHAFT CONNECTING-ROD ASSY/PISTON

QTY FOR
ENGLISH DESCRIPTION ONE
ENGINE
PISTON RING 1 1
PISTON RING 2 1
OIL RING ASSY 1
PISTON RING COMP 1
CHECK RING, PISTON PIN 2
PIN PISTON 1

TTpokagka MacistHOro GuiIbTpa

CanpHuk 14x28%7

IInara narynka BKIIOYEHHOMN Mepenauu

Taiika

JlaTunk BKIIOUCHHOI nepeaadn

®dukcaTtop IpOBOIAKH
Bont
boat
Kaprep neBbrit
TToammmnuuk
TToammmnunk
Canpauk 20%34x7

TTommumank
Tlommmmauk
Tlommumauk
[Toamumank

Kaprep npasbiii

KOJIEHBAJI / IOPIIEHb

REMARK

BepxHee konb1o 65,5

Hwxknee kombiio 65,5

MacnocseMHOE KOIbLIo 65,5

Koumnblia nopmHessie (k-1) 65,5

Tanen mopuras

CTOHOpHOe KOJIBLIO

%A CRANKCASE

AN

16




PISTON 1 Topuuens 65,5 b

BEARING (TM-SC06B42) 2 Toammnauk TM-SC06B42 koseHBata
CONNECTING ROD COMP 3 1 Konensan CB250
SEMICIRCULAR KEY 1 Inunbka
HUB DUMP CHAIN SPROCKET 1 3Be30uKa MPUBOJA paclpeaBaIa Eﬁ m i;’];H%B# / }‘E E
CRANKSHAFT CONNECTING—ROD ASSY/PISTON
CRANKSHAFT CONNECTING-R( 1 Konensan CB250 B c6ope
TRANSMISSION MECHANISM TPAHCMUCCHUSA
QTY FOR
ENGLISH DESCRIPTION ONE REMARK
ENGINE
WASHER 15.2x1x25 1 Tait6a
GEAR M-2 1 lecrepns
GEAR M-5 1 [lectepus
WASHER 3 ITait6a
CIRCLI ¢18.5%1.2x¢22.1 3 CTonopHoOe KOJIbLIO
GEAR M-4 1 [ectepust
GEAR M-3 1 Mectepus
TRANSMISSION MAIN SHAFT 1 TlepBuunstii Ban
WASHER 20.2x0.5%27 Tait6a

FINAL SHAFT

WASHER 15.2x1x30

GEAR

GEAR BUSH

WASHER 16.5x0.5x24

GEAR C-1

GEAR BUSH

GEAR C-3

Ban mecrepust
[Taii6a
[Hecrepus
Brynka
aiida
Mectepus
Brynka

lecrepns

40



20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

GEAR C-4

TRANSMISSION COUNTER SHA
GEAR C-5

GEAR C-2

WASHER 20x1x27

DRIVE SPROCKET

FIXING PLATE,DRIVE SPROCKE
BOLT M6x10

WASHER 12.1x1x18
CIRCLIP 16

GUIDE PLATE ASS.

SPRING, KICK STARTING RATC
WASHER 16.1x1x24
STARTING RATCHET

CIRCLI ¢18.5%1.2x¢22.4
WASHER 20%0.5x27
GEAR, KICK STARTER
PIVOT, KICK STARTING SHAFT
SEAT, SPRING, KICK STARTING
RETURN SPRING, KICK STARTI
COLLAPSIBLE

WASHER 16.1x1x30

MAIN SHAFT, TRANSMISSION
COUTERSHAFT TRANSMISSION
TRANSMISSION MAIN, COUNTI
KICK STARTING SHAFT ASSEM

START-UP BAR COMP

[ecrepus
Bropuunslii Ban
Mectepus
Mectepus
Tait6a
Benymas 3Be3nouka
®duxkcarop
bonr
ITait6a
CTonopHoe KOJIbLIOo
Kponmreitn
IIpyxuna
Taii6a
XpanoBuk
CromnopHoe Koo
[1Taii6a
IlecrepHs-XpanoBuK
Baun xux-craprepa
OnopHas maiita
IIpyxuHa Kuk-cTaprepa
DuKCcaTOp MpPYKUHBI
Tait6a
TlepBuuHslii Ban B c6ope
Bropuunslii Ban B cbope
Tpancmuccus B coope
Ban kuk-craprepa B coope

Jlanka Kuk-cTaprepa

A& BB
TRANSMISSION MECHANISM




S/N

20

21

22

23

GEARSHIFT MECHANISM

ENGLISH DESCRIPTION
CIRCLIP 12
SPRING, GEARSHIFT PLATE
GEARSHIFT PLATE
GEARSHIFT SHAFT COMP
RETURN SPRING
WASHER 14x0.5%20
CIRCLIP 14
GEARSHIFT LEVER COMP
BOLT M6x20
GEARSHIFT SHAFT
SHAFT , GEARSHIFT FORK
RIGHT FORK, COUNTERSHAFT
CENTER FORK, MAINSHAFT
LEFT FORK, COUNTERSHAFT
BOLT
WASHER g6
STOPPING PLATE
PIN 4x10
GEARSHIFT DRUM
SPRING ,LOCATING PLATE
LOCATING PLATE ASSY

BOLT M6%20

QTY FOR
ONE

1

1

MAGNETO COMP

MEXAHMW3M NEPEK/IIOYEHUS TEPEJJAY

REMARK
CronopHoe KOIbLIo
IIpyxuna
ITnata
Ban
[MpyxwnHa
ITait6a
CTOnOpHOE KOJIBLIO
Ban nanku KIIIT
Bont
Jlanka nmepexroYeHns nepeaad
Ocp Butok KIIIT
Buuika niepekimoueHus nepeiad
Buika nepekimoueHus nepeiay
Buuika nepekimoueHus nepeiay
Bont
ITait6a
3Be3nouka-puxcaTop
TTanerg
Bau Beibopa nepemau
Ipyxuna
Ponuk-dukcarop

Bonr

MATHETTO

A5 HLH) GEARSHIFT MECHANISM



QTY FOR

S/N ENGLISH DESCRIPTION ONE REMARK
ENGINE
1 STATOR ASSY,MAGNETO 1 Marserro, rereparop CB250
2 ROTOR ASSY,MAGNETO 1 Potop ¢ mpuBonom craprepa CB250
3 SCREW M4x10 2 Bunt
4  WASHER ¢4 2 [laiiba
5 BOLT M6x28 2 Bont
6 BOLT M10x36 1 Bounr
7  BOLT M8&x18 3 Boar
8 ROTOR ASSY,MAGNETO 1 Potop, maraut reaeparopa CB250
9 ASSEMBLY, OVERRUNNING CL 1 TIpuBox craprepa CB250
10
ELECTRIC STARTING MECHANISM SJIEKTPOCTAPTEP
QTY FOR
S/N ENGLISH DESCRIPTION ONE REMARK
ENGINE
1 STARTING MOTOR ASSY 1 Mortop anextpocraprepa CB250
2 WASHER 10.5x0.5%18 4 Taii6a
3 SHAFT,REDUCTION 1 Ocb mecrepHn
4 GEAR, REDUCTION, 1 1 IIpomerxyToUHBIE IIECTEPHU CTapTepa
5  GEAR, REDUCTION, 2 1 ITpomexyTOUHBIE IIECTEPHU cTapTepa
6  WASHER 2 ITait6a
0 sh ULEY
7  PLATE GEAR ASSY 1 Ilecreprs craprepa ELECTRIC STARTING MECHANISM
8  WASHER 22x3.5%x34 1 ITait6a
9
ELECTRIC SJIEKTPOOBOPYIOBAHMUE JIBUT'ATEJISA
1
QTY FOR |
S/N ENGLISH DESCRIPTION ONE REMARK — _"v<;&)-:::-:::\
S =
ENGINE {? _’3(:7,
e B 4—’:5‘3
1 IGNITION COIL 1 Karymka 3axxuranns =




2 CDI 1 CDI, xommyTaTop
3 RECTIFIER 1 Perynsitop HanpspKkeHHs
4 RELAY 1 Pepe craprepa
5
6
g%k ELECTRIC
EXHAUST GAS SYSTEM CHUCTEMA PELIUPKYJISIHUUA OTPABOTAHHBIX I'A30B
S/N ENGLISH DESCRIPTION QT(;(;I;)R REMARK
1 CONNECTING PIPE 1 IInanr
2 HOOP 2 XomyT
3 SEC.AIR BOX VALVE 1 OOpaTHBIii KIanaH
4  CONNECTING PIPE 1 lnasr
5 HOOP 1 XomyT
6  GAS PUMP 1 IlepenyckHoit knanan
7  IRON PIPE 1 Meramnueckas TpyOka
8 BOLT M6x%16 2 bounr
9  PAPER GASKET 1 IMpoxuajxa
10 RUBBER PIPE 1 Ilnaxr
11 CLAMP 2 XomyT
12 RUBBER PIPE 1 Hlnaxr
13 CLAMP 1 XomyT
14 RUBBER PIPE 1 Inanr I LG A 3R e

EXHAUST GAS RECIRCULATION SYSTEM

15 RUBBER PIPE 1 Inanr



